AEI;ESSDFHES [Steenng Syztemz and Components] ¥ Steenng Handle Kit[396643407 / A0Z] b
Serial Mbr Fange: 1994 Up

Ref |Clazs|Part Description Qt Comment Footnote .

- B96648402 | STEERING HAMDLE KIT, Tiller |1

1 120204 3] HAMDLE ASSEMELY, Steering A1

MS 22 4036 FITTING, Grease 1

2 23 42952 2 BUSHING 2

3 48414 HOUSING 1

4 48519 PLATE 1

] 27 48018 GASKET 1

g 10 878E09] SCREW, [H10-16 »x .600) 1

7 10 878608 SCREW. [#10-16 » .500) 4

g 54 889729 CLAMP 1

| 10 40007112 WUT, M5 = 40 2

10 11 216874 WING MUT, [H10-32) 1

11 ar 823609415 STOP SWITCH KIT, Throttle Har|1

12 a7 8236094 5 STOP SWwWITCH 1

13 M55 MOT S0LD SEPARATE, Insula| 1

14 120184 4| TUBE ASSEMBLY, Throttle 1

15 M55 MOT SOLD SERPARATE, Drive |1

16 M55 MOT SOLD SEPARATE, Rall P|1

17 10 E2868| SCREW. [H10-16 & .375) 1

18 99583003 GRIP 1

19 54 E4855 2| CLIP 2

20 11 40140 WUT, [M10) 1

a 288524 1| COMDUIT, [9.03 Inches) 1 [Black. Wiyl Covered)

22 89566 5| GUIDE TUBE 1

23 83578| BARREL, Throttle Actuator 1

24 10 224081 SET SCREW, [#10-32) 1

25 12019003 CABLE 1

26 43433| GUIDE, Cable 1

27 20007 AMCHOR, Cable End 1

28 10 20518 SET SCREW, [#8-32] 2

29 10 823567105 SCREW, [M10=105) 1

a0 48416 CaP 1

Kl 12 4002319 ‘WASHER 1

32 12 12024| ‘WASHER 1

33 23 14601 1| SPACER 1

ey L 54 FE311T| CABLE TIE, [8.00 Ihches) AR

el ] N5S| MOT SOLD SEPARATE, DecalT|1

36 25 296641 GROMMET, Hose Cable 1
11038 a7 896636| COVER, Cable-Upper 1 -




